

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2022-12-05 13:51:26

Date of Next Testing: 2024-11-24 13:51:26

Product Name: **Bisphenol A**

CAS Number: 80-05-7

Specifications & Purity: >99.0%(GC)

Lot #: L2201606

SKU # **B108652****Analysis: 142924**

Parameter	Limit Values	Result
Ash	0-5 (ppm)	2.20 ppm
Iron(Fe)	0-0.5 (ppm)	0.23 ppm
Melting point	156-158 (°C)	157.27000 °C
Free phenols	0-50 (ppm)	22.60 ppm
Purity(GC)	99-100 (%)	99.96%
Appearance (B108652)	White powder or crystals or beads or granules	White powder or crystals or beads or granules
Appearance (solution)	passes test	Passes test
Proton NMR spectrum	Conforms to Structure	Conforms to Structure

John Su
QA & QC Manager